
1

Wastewater Treatment Plant
Nablus West

Annual Report for Operations and Reuse

2018

January 2019

Prepared by

Eng. Suleiman Abu Ghosh

Eng. Yousef Abu Jaffal

Mr. Sameh Bitar

Eng. Mohammad Homeidan

Eng.Yazan Odeh



2

TABLE OF CONTENTS

1. ABBREVIATIONS............................................................................................... 4

2. INTRODUCTION .................................................................................................5

3. BACKGROUND ..................................................................................................6

3.1 Location of the WWTP Nablus West .................................................................................6
[...]
8.4 Gas production....................................................................................................................20

8.5 Desulfurization Unit ............................................................................................................21

8.6 CHP engine .........................................................................................................................22



3

8.7 Nablus CHP electrical figures...........................................................................................23

8.8 Online measurement For Nitrogen and suspended solids in the aeration tanks:.....23

9. PREVENTIVE MAINTENANCE......................................................................... 24

10. STAFF TRAINING AND ORGANIZATION STRUCTURE ................................. 24

11. REUSE PROJECTS.......................................................................................... 25

11.1 Introduction..........................................................................................................................25

11.2 Nablus Tertiary treatment..................................................................................................25

11.3 Quality of tertiary treatment systems...............................................................................26

11.4 Summary of Executed Reuse Pilot Projects ..................................................................28

11.4.1 Reuse Inside scheme Project.................................................................................28

11.4.2 Compete Reuse Project ..........................................................................................29

11.4.3 Reuse outside scheme (under implementation) ..................................................31

11.5 Overview on future Reuse projects .................................................................................32

11.5.1 Strategic Reuse Project 2,000+ .............................................................................32

11.6 Results .................................................................................................................................32

11.7 Summary of all reuse projects of Nablus Plant..............................................................33

12. Photovoltaic system........................................................................................ 34

13. Future Improvements ...................................................................................... 35

14. Problems & Challenges in 2019...................................................................... 35

15. Staff .................................................................................................................. 36

16. Annexes ........................................................................................................... 39

Annex 01: Graphs ..........................................................................................................................40

Annex 03: Performance summary ...............................................................................................50

Annex 04: Power consumption ....................................................................................................50

Annex 05: Additional lab Tests in WWTP Lab ...........................................................................51

Annex 06: External laboratory analysis.......................................................................................52

Annex 07 : Quality of the Sludge Tests Results at different moisture content from Birzeit  University
Labs ..................................................................................................................................................52



4

1. ABBREVIATIONS

µs/cm: Micro Siemens per centimeter NM Nablus Municipality

Al: Aluminum element NO3-N: Nitrate as nitrogen
AT: Aeration tank Pb: Lead element
B: Boron element PE: Population equivalent
BOD: Biological oxygen demand PLC: Programmable Logic Controller

Ca: Calcium element PO4-P: Phosphate as phosphorous
Cd: Cadmium element SAR: Sodium adsorption ration
cfu: colony fecal unit SCADA: Supervisory Control and Data Acquisition

CH4: Methane Se: Selenium element

Cl: Chloride SO4: Sulphate compound
Cn: Cyanide element TDS: Total dissolved solids

Co: Carbon monoxide TN: Total nitrogen

Co: Celsius degree TSS: Total suspended solids

CO2: Carbon Dioxide UV: Ultra violet
COD: Chemical oxygen demand WSSD: Water supply and sanitation department
Cr: Chrome element WWTP: Wastewater treatment plant
Cu: Cupper element WUA: Water user association
DO: Dissolved oxygen Zn: Zink element
FC: Fecal coliform Ni: Nickel element
Fe: Ferric element
GIZ: Gesellschaft für International Zusammenarbeit
Hg: Mercury element
JV: Joint venture
KfW : Kreditanstalt für Wiederaufbau
kg/d: Kilogram per day
Km: Kilometer
KPR: Kinetics- Passavant Reodiger
kWh: Kilowatt hour
Li/HEC: Consultant Lahmeyer and Hijjawi Engineering
Center
m³: Cubic meter
MBAS: Methylene blue active substance
MCC: Motorized control centre
Mg: Magnesium element
MLSS: Mixed liquor concentration
Mn: Manganese element
MoA: Ministry of Agriculture

Na: Sodium element
NH4-N: Ammonium as nitrogen



5

2. INTRODUCTION

Water supply and sanitation department (WSSD) is considered one of the important

departments of Nablus Municipality (NM) that provides safe drinking water and sanitation

services to Nablus citizens and several surrounding villages in addition to four refugee

camps, namely, Balata, Ein Beit Elma, New and Old Askar Camps. It is estimated that

230,000 inhabitants receive drinking water services. Water and sanitation department has

a staff of 300 employees including engineers, technicians, skilled and unskilled laborers.

In 1998 the financial agreement for the implementation of Sewage Project Nablus West

was signed between the German Government through KfW and Nablus Municipality. So

far the allocated fund reached up to 39 million Euros. The Project consisted of construction

trunk and interceptor of 12 km and wastewater treatment plant (WWTP) of 150,000 PE.

The WWTP was designed to treat 14,000 m3/day and 8.0 tons of BOD5 per day. The plant

is located near Beit Leed village junction. The wastewater is collected from Zawata, Beit

Eba, Beit Wazan, Deir Sharaf and Qusin in the future by gravity after the implementation of

relevant sewerage networks.

Nablus West catchment area presently has a population of about 120,000. Presently about

95% of the population of Nablus west is connected to the sewerage network. The main

objective of the sewerage project Nablus West is:

 Improve the environmental and health conditions in upper Wadi Zumer

 Protect the surface and  groundwater from pollution

 Reuse of treated wastewater for irrigation purposes

The construction works of the project have been completed in July 2013; however it was

put into operation in November 2013. The consultant Lahmeyer and Hijjawi Engineering

Center (Li/HEC) who provided the consultancy services for Nablus west sewerage project

had issued the performance certificate to the contractor the JV of Kinetics- Passavant

Reodiger (KPR) on September 23th 2015.

Operation assistance (OA) for two years at the cost of 1.10 million Euros has been

allocated through KfW to provide operational assistance to operate, guide and train NM

WWTP staff. The OA was provided by the KPR which was concluded in November 2015.

A second phase of OA financed through KfW is provided now by Consul Aqua to guide the

WWTP staff on part time basis.



6

3. BACKGROUND

3.1 Location of the WWTP Nablus West
The WWTP Nablus West is located approx. 12 km West of Nablus City and lies on a much

lower orthographical level than Nablus City. Ideally, wastewater is flowing into the

treatment plant through gravity sewer system.

Figure (1): Section of a topographic map in Figure (2): Direction of slope
the project area

Figure (3): Overview of WWTP Nablus West

WWTP
Nablus West

6

3. BACKGROUND

3.1 Location of the WWTP Nablus West
The WWTP Nablus West is located approx. 12 km West of Nablus City and lies on a much

lower orthographical level than Nablus City. Ideally, wastewater is flowing into the

treatment plant through gravity sewer system.

Figure (1): Section of a topographic map in Figure (2): Direction of slope
the project area

Figure (3): Overview of WWTP Nablus West

WWTP
Nablus West

6

3. BACKGROUND

3.1 Location of the WWTP Nablus West
The WWTP Nablus West is located approx. 12 km West of Nablus City and lies on a much

lower orthographical level than Nablus City. Ideally, wastewater is flowing into the

treatment plant through gravity sewer system.

Figure (1): Section of a topographic map in Figure (2): Direction of slope
the project area

Figure (3): Overview of WWTP Nablus West

WWTP
Nablus West



7

3.2 WWTP Nablus West
The WWTP Nablus West is operated as an activated sludge process with a mechanical

treatment, a biological treatment and a sludge treatment steps with gas utilization. In Figure

(3) shows an overview of the WWTP Nablus West. Three construction stages have been

planned for the WWTP Nablus West: stage 1 with a design horizon in 2020, stage 2 with

design horizon in 2025 and a final stage 3 with design horizon in 2035. During the first

construction stage only the colored parts in green of the WWTP (Figure 4) were

implemented.

Figure (4): WWTP Nablus West



8

4. GENERAL PERFORMANCE

Around four millions six hundred and forty seven thousands (4,647,000 m3) cubic meters

of wastewater were treated in the year 2018, with an electrical consumption of three

millions one hundred and forty eight thousands (3,148,000 kWh). During last year, in

general the average lab results were in line with the Palestinian standards. The average

effluent concentration of BOD5 was 7.8 mg/l and TSS was 10 mg/l. By these results, the

treatment efficiency in terms of BOD5 and TSS were 98 % and 98% respectively.

5. OPERATION OF WASTEWATER TREATMENT PLANT
FACILITIES

5.1 Screens and grit/grease removal
The wastewater treatment in Nablus west began with a screening unit. The screening unit

consisted of two types of screens. The first is coarse screen (bar space of 5 cm), and the

second was fine screen (bar space of 5 mm). The main objective of this unit was to protect

the facilities from plastics, woods, rubbish and etc. The screened solid material removed by

the screen conveyors for disposal.

Grit/grease removal unit was designed to remove sand and grits/grease from wastewater.

The grease was sent to the anaerobic digester however, grits/sands were washed out by

treated wastewater in the grit classifier to sanitary disposal.

5.2 Two Primary sedimentation tanks with total volume
(1,728 m3)

In this unit, around 60% of organic suspended solids were settled down in two rectangular

tanks forming primary sludge. The primary sludge was thickened in a gravity primary

thickener to increase its concentration from 1% to 4% to be digested in the anaerobic

digester in a later stage.

5.3 Two Aeration tanks with total volume (18,000 m3)
The biological wastewater treatment in the aeration tanks was the core of the WWTP. High

concentration of special aerobic bacteria and other microorganisms were activated in the

aeration tanks at existence of high concentration of oxygen called activated sludge. The

soluble and other suspended organic material was digested by bacteria .This unit has to be

controlled in terms of the concentration of activated sludge and dissolved oxygen content.



9

Almost 90% of the power consumption of the WWTP is required to operate theses two

tanks.

5.3.1 Nitrification and de- nitrification

The plant was designed for COD removal. Nitrification and de-nitrification also phosphate

elimination was not foreseen in the first stage. However, on the 17th of March, 2015 the

plant started to perform nitrification, and de- nitrification process in the aeration tanks in

addition to carbon removal process.

Inlet AT

Outlet AT

Figure (5): Aeration tank with implemented de-nitrification zone

In areas where oxygen was reduced, there were bacteria starting a de-nitrification process.

In de- nitrification, elemental gaseous nitrogen is produced from nitrate and nitrite and

released to the atmosphere.

5.4 Two Final sedimentation tanks with total volume
(7,718 m3)

The activated sludge was settled down in the two circular final sedimentation tanks. The

settled bacteria was withdrawn from the bottom of the tanks and returned back to the

aeration tanks as returned sludge. This recycling of activated sludge was necessary to

maintain certain concentration of activated sludge (around 2-3% SS) with optimal sludge

age, however the excess sludge was pumped to the mechanical thickeners for further

treatment in the anaerobic digester.

aerobic anoxicaerobic
/anoxic



10

6. OPERATION OF SLUDGE FACILITIES

6.1 Two Belt thickeners
The excess sludge was withdrawn via pumps to the belt thickeners where polymer was

added. This machine thickened the excess sludge up to 1% to 6% SS concentration. After

thickening it was mixed with the primary thickened sludge to be pumped later on to the

digester.

6.2 Primary thickener tank (548 m3)
The settled primary sludge in the primary sedimentation tanks was sent to the primary

gravity thickener circular tank. In this unit, the sludge was thickened to reach 6% which was

treated in the anaerobic digester.

6.3 Anaerobic digester (3,650 m3)
The thickened primary sludge and thickened excess sludge were treated in the anaerobic

digester; the retention time is 21 days. Temperature and pH were carefully monitored to

maintain optimum conditions for the anaerobic bacteria in the digester (pH= 6.8-7.5), the

solid content was around 3-4%. The biogas produced from the digester normally contained

33% of CO2 and 66% of methane gas. The sludge was heated up via boiler to maintain

mesophilic conditions in the digester around 36 Co.

Figure (6): Digester tank in Nablus West WWTP with the gas flare

10

6. OPERATION OF SLUDGE FACILITIES

6.1 Two Belt thickeners
The excess sludge was withdrawn via pumps to the belt thickeners where polymer was

added. This machine thickened the excess sludge up to 1% to 6% SS concentration. After

thickening it was mixed with the primary thickened sludge to be pumped later on to the

digester.

6.2 Primary thickener tank (548 m3)
The settled primary sludge in the primary sedimentation tanks was sent to the primary

gravity thickener circular tank. In this unit, the sludge was thickened to reach 6% which was

treated in the anaerobic digester.

6.3 Anaerobic digester (3,650 m3)
The thickened primary sludge and thickened excess sludge were treated in the anaerobic

digester; the retention time is 21 days. Temperature and pH were carefully monitored to

maintain optimum conditions for the anaerobic bacteria in the digester (pH= 6.8-7.5), the

solid content was around 3-4%. The biogas produced from the digester normally contained

33% of CO2 and 66% of methane gas. The sludge was heated up via boiler to maintain

mesophilic conditions in the digester around 36 Co.

Figure (6): Digester tank in Nablus West WWTP with the gas flare

10

6. OPERATION OF SLUDGE FACILITIES

6.1 Two Belt thickeners
The excess sludge was withdrawn via pumps to the belt thickeners where polymer was

added. This machine thickened the excess sludge up to 1% to 6% SS concentration. After

thickening it was mixed with the primary thickened sludge to be pumped later on to the

digester.

6.2 Primary thickener tank (548 m3)
The settled primary sludge in the primary sedimentation tanks was sent to the primary

gravity thickener circular tank. In this unit, the sludge was thickened to reach 6% which was

treated in the anaerobic digester.

6.3 Anaerobic digester (3,650 m3)
The thickened primary sludge and thickened excess sludge were treated in the anaerobic

digester; the retention time is 21 days. Temperature and pH were carefully monitored to